
CARDIOVASCULAR MEDICATION REFERENCE LIST 
and 

STATIN THERAPY GUIDE 
 
Four classes of medications are recommended as first-line therapies for 
hypertension: 
  
Thiazide diuretics 

 Common medication: Hydrochlorothiazide 
Calcium channel blockers (CCB) 

 Common medication: Amlodipine 
Angiotensin-converting enzyme inhibitors (ACEI) 

 Common medication: Lisinopril 
Angiotensin receptor blockers (ARB) 

 Common medication: Losartan 
 
 
Statin Guidelines: 
 

High-Intensity Statins             LDL-C >=50% 
     Generic   Brand Name 
Atorvastatin 40-80 mg   Lipitor 
  
Rosuvastatin 20-40 mg   Crestor 
 

Moderate-Intensity Statins             LDL-C = 30% - 50% 
      Generic   Brand Name 
Atorvastatin 10-20 mg Lipitor 
Rosuvastatin 5-10 mg Crestor 
Simvastatin 20-40 mg Zocor 
Pravastatin 40-80 mg Pravachol 
Lovastatin 40 mg  Altoprev 
Fluvastatin 40 mg BID Lescol & Lescol XL 
Pitavastatin 2-4 mg  Livalo 
 

Low-Intensity Statins             LDL-C < 30% 
      Generic   Brand Name 
Simvastatin 10 mg  Zocor 
Pravastatin 10-20 mg Pravachol 
Lovastatin 20 mg  Altoprev 
Fluvastatin 20-40 mg Lescol & Lescol XL 
Pitavastatin 1 mg  Livalo 



 

 

 

 


